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The following sample was (were) submitted and identified by the client as:

Sample Description . Woven Fabric; Canvas

Sample Reference # : CNV/FR/02

H.K. Report # ; : HKSL1606090924TX

Sample Receiving Date : 13/06/2016

Test Performing Period : From 20/06/2016 to 28/06/2016

Test Results . Please refer to the next page(s).

Performed Test Summary: ¢ Selected test(s) as requested by client against Client's

performance standard.

Signed for and on behalf of
SGS Pakistan Pvt Ltd.

Aatikah Abbas
Asst. Manager
Consumer and Retail

JOE # 1621108899
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Test Result:
Flammability Test for Flooring Materials of Camping Tentage Products (CPAI-84:1995; Section 5)
As received
Specimen Shortest Distance between the edge of hole and the charred portion (mm)

1 87

2 88

3 86

4 88

4 specimens (of the four specimens) in which the damaged area does not extend to within 25mm of the
edge of the hole in the flattening frame.

After Leaching
Specimen Shortest Distance between the edge of hole and the charred portion (mm)
1 85
2 85
3 85
4 84

4 specimens (of the four specimens) in which the damaged area does not extend to within 25mm of the
edge of the hole in the flattening frame.

After Weathering
Specimen Shortest Distance between the edge of hole and the charred portion (mm)
1 85
2 87
3 84
4 85

4 specimens (of the four specimens) in which the damaged area does not extend to within 25mm of the
edge of the hole in the flattening frame.

Note
Ignition Source: Methenamine Tablet

Requirements
1. No specimen shall be damaged within 25mm of the edge of the hole in the flattening frame.

2. This requirement includes:
- specimens that were unleached and unweathered
- specimens that were leached but unweathered
- specimens that were weathered but unleached

Comment
The submitted sample meets the requirement prescribed in CPAI-84:1995 Section 3.
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Remarks
1. Leaching procedure:
According to CPAI-84:1995 Section 4.1: Submerging in water for 72 hours

2. Weathering procedure:
According to CPAI-84:1995 Section 4.2.2.3: Accelerated Weathering Procedure
(Fluorescent UV and Condensation Method)
Test duration: 54 hours
Test cycle: 8 hours of UV at 60 degree C, followed by 4
hours of condensation at 50 degree C using UVA-340 lamps

Note: Above test was subcontracted to SGS Honk Kong.

Sample Picture

*** End of Report ***
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